YOOR1447 Yoor1447 1.CYLINDER BLOCK

. ‘A)=3HM35 D)=
Fig.1.CYLINDER BLOCK B-stasc o
(C)=3HM35F (F)=
. e REF. LEV. PARTS NO. DESCRIPTION QTY I R
‘ 'I yyraavy ® ® © ©O 6 @
Fig. CYLINDER BLOCK 1 1 728671-01560  BLOCK ASSY, CYLINDER 11
3 2 124060-01050  PLUG PT1/8 77
4 2 105311-01090  PLUG 30 5 5
5 2 22351-060012  SPRING PIN 6X12 2 2
6 2 121575-01200 BOLT A 6 6
7 2 121450-01210 __ STUD B 22
8 2 121450-01220  NUT 8 8
9 2 24311-000100  O-RING 1A P10.0 2 2
10 2 124085-01900  GUIDE, O-RING 11
1 2 124500-01950  BOLT, BLIND 1 1
12 2 27243-300000  PLUG 30 11
13 2 121550-35100__ CAP NUT PF1/4 11
14 2 121550-35111  GASKET 18 11
15 2 *REF. 5= 2 PARALLEL PIN 8X16 2 2
16 2 *REF. 6=15 MAIN BEARING 11
17 2 *REF. 16= 1 PLUG NPTF1 2 2
18 2 *REF. 16=2 GASKET, ZINC 2 2
19 2 *REF.16=5 ZINC, ANTI-CORROSIVE 22
20 1 129350-01230  BOLT C 3 3
21 1 120130-49350  COCK W/VALVE 11
22 1 128671-01330  GASKET, CYL. HEAD 11
23 1 128670-01450  CONNECTOR, BY-PASS 1 1
24 1 124070-13300  ELBOW PT3/8 11
25 1 124240-01871___ COVER, BLIND 11
2 1 124240-01882  GASKET, COVER 11
27 1 23414-080000  GASKET 8 4 4
28 1 26106-080142  BOLT M 8X14 4 4
29 1 124460-77680  CLAMP 1 1
30 1 23061-070200  PIPE  7X200 11

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 Yoor1447 2.CYLINDER BLOCK

. A)=3HM35 D)=
Fig.2.CYLINDER BLOCK B-stasc o
(C)=3HM35F (F)=
. P REF. LEV. PARTS NO. DESCRIPTION QTY I R
: yUx570v7 @ ® © O ©® @
Fig. CYLINDER BLOCK 1 1 728671-01560 BLOCK ASSY, CYLINDER 1 A
3 2 124060-01050 PLUG PT1/8 7
4 2 105311-01090 PLUG 30 5
5 2 22351-060012 SPRING PIN 6.0A 2
6 2 121575-01200 BOLT A 6
7 2 121450-01210 STUD B 2
8 2 121450-01220 NUT 8
9 2 24311-000100 O-RING 1A P10.0 2
10 2 124085-01900 GUIDE, O-RING 1
11 2 171051-01921 PLUG NPTF1 2
12 2 124500-01950 BOLT, BLIND 1
13 2 27243-300000 PLUG 1
14 2 121550-35100 CAP NUT PF1/4 1
15 2 121550-35111 GASKET 18 1
16 2 *REF. 5=2 PARALLEL PIN_8X16 2
17 2  *REF. 6=15 MAINBEARING 1
18 1 129350-01230 BOLT C 3
19 1 120130-49350 COCK W/VALVE 1
20 1 124240-01871 COVER, BLIND 1
21 1 124240-01882 GASKET 1
22 1 23414-080000 GASKET 8 4
23 1 26106-080142 BOLT M 8X14 4
24 1 128671-01330 GASKET, CYL. HEAD 1
2 1 124160-49480 JOINT 1
26 1 124460-77680 CLAMP 1
27 1 23061-070200 PIPE 7X200 1

Remarks

A)CYLINDER BLOCK ASSY OF MODEL 3HM35F
IS SUPPLIED AS MODEL 3HM35.
ALTHOUGH COMPONENT PARTS ARE PARTLY

DIFFERET, BUT INTERCHANGEABLE. .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR1447 Yoor1447 3.GEARS HOUSING

. A)=3HM35 D)=
Fig.3.GEARS HOUSING EB;:SHMSSC EE)):
(C)=3HM35F (F)=
. REF. LEV. PARTS NO. DESCRIPTION QTY I R
. X¥Yir—2A W ® © O 6 @
Fig. GEARS HOUSING 1 1 72837001610  HOUSING ASSY, GEARS 11 1
3 2 121450-01560  STUD M 8X22 4 4 4
4 2 26366-080002_ NUT M8 4 4 4
5 2 22351-040010  SPRING PIN 4X10 2 2 2
6 2 124060-01050  PLUG PT1/8 1011
7 1 121575-01510___ GASKET, HOUSING 11 1
8 1 121450-01801  OIL SEAL TC25408 101 1
9 1 171016-01550  COVER, BLIND 11 1
10 1 128695-01840  GASKET 11 1
1 1 121000-01850  COVER, SIDE 11 1
12 1 121575-01860  GASKET, COVER 1011
13 1 121450-01951___ SHIM SET. 11 1
14 1 24101-063054  BEARING 11 1
15 1 26106-060122  BOLT M 6X 12 11 1
16 1 26106-060142_ BOLT M 6X 14 2 2 2
17 1 26106-060122  BOLT M 6X 12 2 2 2
18 1 26106-080302  BOLT M 8X 30 2 2 2
19 1 26106-080852___ BOLT M 8X 85 5 5 5
20 1 26106-080902  BOLT M 8X 90 101 1
21 1 26116-081152  BOLT M 8X115 2 2 2
22 1 26116-081152  BOLT M 8X115 2 2 2

19

& REFER T0 FI6.32

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 YOOR1447 4.LUB.OIL SUMP

. (A)=3HM35 (D)=
Fig.4.LUB.OIL SUMP (B)=3HM35C ®)-=
(C)=3HM35F (F)=
7}_ { }l// \° . REF. LEV. PARTS NO. DESCRIPTION QTY I R
. 7 »n ® (€ (O B (F
Fig. LUB. OlILL. SUMP 1 1 72157501540 SUMP ASSY.LUB.OIL T 1 1
3 2 23414-130000 GASKET 13 1 1 1
4 2 23893-020002 PLUG PF1/4 1 1 1
5 1 121575-01750 GASKET,SUMP 1 1 1
6 1 26106-060222 BOLT M6X22 23 23 23

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 Yoor1447 5.FLYWHEEL HOUSING

. (A)=3HM35 (D)=
Fig.5.FLYWHEEL HOUSING (B)=3HM35C (E)=
(C)=3HM35F (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

128670-01600 HOUSING, FLYWHEEL
22312-080160 PARALLEL PIN 8X16
26106-100252 BOLT M10X25
23887-180002 PLUG M18
121574-01630 GASKET

121574-01600 HOUSING, FLYWHEEL

75411:{—}9/\77?7 @ ® © ©® ©® @
Fig. 5 FLYWHEEL HOUSING
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(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 Yoor1447 6.MAIN BEARING HOUSING

. ‘A)=3HM35 D)=
Fig.6.MAIN BEARING HOUSING (Bt aec o
(C)=3HM35F (F)=
R REF. LEV. PARTS NO. DESCRIPTION QTY I R
. XK ®w ® © © ©® @
Fig. MAIN BEARING HOUSING 1 1 72155002500  HOUSING ASSY. 11 1
‘ 3 2 121550-02110  MAIN BEARING 101 1
4 2 12155102220 OIL SEAL,HOUSING 11 1
5 1 721550-02610  HOUSING(1) ASSY. 1 1 1
7 2 121250-02070  BOLT,HOUSING 2 2 2
8 2 721550-02800____ MAIN BEARING(1)ASSY. 11 1
10 1 721550-02620  HOUSING(2) ASSY. 1 1 1
12 2 121250-02070  BOLT,HOUSING 2 2 2
13 2 721550-02810 MAIN BEARING(2)ASSY. 1 1 1
15 1 121520-02100 MAIN BEARING 1 1 1
16 1 121550-02300 BOLT,CENTER HOUSING 2 2 2
17 1 24341-001350 __ O-RING 1A S135.0 11 1
18 1 26013-080202  BOLT M8X20 6 6 6
19 1 12155002320  MAIN BEARING 0.25U.S 101 1
20 1 121550-02330 MAIN BEARING 0.25U.S 1 1 1
22 1 121550-02350 MAIN BEARING 0.25U.S 1 1 1
24 1 12152002310  MAIN BEARING 0.25U.S 101 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 YoorR1447 7.CAMSHAFT BEARING

. (A)=3HM35 (D)=
Fig.7.CAMSHAFT BEARING (B)=3HM35C (E)=
(C)=3HM35F (=
. REF. LEV. PARTS NO. DESCRIPTION QTY I R
HL v TR rj /J" @ ® © ©® ©® @
1 1 24101-062054 BEARING 1 1 1

Flg CAMSHAFT BEAR‘NG 2 1 26587080102  SCREW M8X10 101 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 YOoOoR1447 8.DECOMPRESSION

. (A)=3HM35 (D)=
Fig.8. DECOMPRESSION (B)=3HM35C ®)-=
(C)=3HM35F (F)=
_— N o REF. LEV. PARTS NO. DESCRIPTION QTY I R
>3 W ® © O ® O

121450-03610 SHAFT,DECOMP.
121462-03740 LEVER(B),DECOMP.
121550-03760 CONNECTOR,DECOMP.
121575-03770 COLLAR
160110-66011 SPRING
22117-050000 WASHER §
22287-080000 WASHER 8
22312-030220 PARALLEL PIN 3X22
24311-000070 O-RING 1A P7.0
26366-060002 NUT M6
26557-050122 SCREW  M5X12
26756-050002 LOCK NUT M5

Fig. DECOMPRESSION
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(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 YOoOoR1447 9.BREATHER

. (A)=3HM35 (D)=
Fig.9.BREATHER (B)=3HM35C ®)-=
(C)=3HM35F (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

7' y} _.if w ® © © ©® @
. 128670-03010 BODY,BREATHER
Fig. BREATHER

128670-03030 BUFFLE(B
128670-03040 NET
121450-03071 GASKET
124000-03200 PIPE,BREATHER
26013-080142 BOLT M8X14
23080-013000 CLAMP 13
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(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 Yoor1447 10.LABELS

. (A)=3HM35 (D)=
Fig.10.LABELS (B)=3HM35C ®)-=
(C)=3HM35F (F)=
R REF. LEV. PARTS NO. DESCRIPTION QTY I R
l o )(»{/\/ »n ® (€ (O B (F
Fig. LABELS 1 1 17708802430 LABEL T T
2 1 127611-07350 LABEL 1
3 1 126630-07370 LABEL 1
4 1 123682-07850 LABEL, DRAIN COCK 1
5 1 124220-09340 LABEL, ZINC 3 3
6 1 120445-44620 PLATE 1
7 1 42222:003550  LABEL, OIL 1 1
B
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(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 Yoor1447 11.ENGINE LIFTER
. (A)=3HM35 (D)=
Fig.11.ENGINE LIFTER (B)=3HM35C (E)=
(C)=3HM35F (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
121575-07230 LIFTER(A),ENGINE 1 1
1 1

_ -I II SYTrEAFT
F‘g- ENGINE LIFTER 2 : 12157507240 LIFTER(B),ENGINE
. 3 1 26776-120002  LOCK NUT M12 11

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447

YooR1447 12.ENGINE LIFTER
. (A)=3HM35 (D)=
. . (B)=3HM35C (BE)=
Fig.12.ENGINE LIFTER
(C)=3HM35F (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
" N »n ® (€ (O B (F
l 2 YYTEHFTY 1 1 128695-07230  LIFTER(A),ENGINE 1
. 2 1 124736-07900 LIFTER(B),ENGINE 1
Flg- ENG'NE LIFTER 3 1 26776-120002 LOCK NUT M12 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 Yoor1447 13.ENGINE BRACKET
. (A)=3HM35 (D)=
Fig.13.ENGINE BRACKET (B)=3HM35C (E)=
(C)=3HM35F (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

13 Y9 T4 T —b @ ® © ©® ©® @
Fig. ENGINE BRACKET

128670-08100 BRACKET, ENGINE
128670-08120 BRACKET A, ENGINE
128670-08130 BRACKET B, ENGINE

26013-120302 BOLT M12X30
26106-100282 BOLT M10X28

o sl N R
B
N N L
N N L

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



(D)=

YOOR1447 YoorR1447 14.ENGINE BRACKET
. (A)=3HM35
Fig.14.ENGINE BRACKET (B)=3HM35C (E)=
(C)=3HM35F (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
- ' A B () DO B @
7 ~ ~ — (
'7 <TA s 7 % l\ 1 1 128670-08150 BRACKET, ENGINE 2
2 1 128670-08160 BRACKET, ENGINE 2
3 1 26013-120302 BOLT M12X30 8

Fig. 14 ENGINE BRACKET

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 YOOR1447 15.FLEXIBLE MOUNT

. (A)=3HM35 (D)=
Fig.15.FLEXIBLE MOUNT (B)=3HM35C (E)=
(C)=3HM35F (F)=
N - N REF. LEV. PARTS NO. DESCRIPTION QTY I R
J l/'*\"/7}1’7'7/ k W ® © ©® ©® @
. 1 1 196420-02310 MOUNT 230, FLEXIBLE 2
ng- FLEX'BLE MOUNT 2 1 128670-08400 BRACKET 2
3 1 22217-120000 SPRING WASHER 12 4
4 1 26716-120002 NUT M12 4
5 1 124772-08341 MOUNT 100, FLEXIBLE 4 4

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 YOooR1447 16.ANTI-CORROSIVE ZINC

. (A)=3HM35 (D)=
Fig.16.ANTI-CORROSIVE ZINC (B)=3HM35C (E)=
(C)=3HM35F (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

123210-09310 GASKET,ZINC
122780-09320 PLUG

23414-250000 GASKET 25
27210-200300 ZINC,ANTI-CORROSIVE

F|g 1 6 ;TNI?T:/CEO%ZC;ESTVE ZlNC 128270-09300 PLUG NPTF1 W 6B © O 6 6

a sl N -
N NN NN
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REFER TO FIG.17

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 Yoor1447 17.CYLINDER HEAD

. ‘A)=3HM35 D)=
Fig.17.CYLINDER HEAD (Byahaec (o
(C)=3HM35F (F)=
. e . REF. LEV. PARTS NO. DESCRIPTION QTY I R
ANy R @ ® © ® ©® @
Fig. CYLINDER HEAD 1 1 72157511702 HEAD ASSY, CYLINDER 11
3 2 104211-11100  VALVE, SUCTION 3 3
4 2 104211-11110  VALVE, EXHAUST 33
5 2 121575-11121  SPRING, VALVE 6 6
4] 13 14 40 39 6 2 124060-11800  GUIDE, SUC. VALVE 3 3
7 2 124060-11810 _ GUIDE, EXH. VALVE 3 3
8 2 104211-11180  RETAINER, SPRING 6 6
& 9 2 27310-070001  COTTER 6 6
10 2 124950-11340  SEAL, VALVE STEM 6 6
11 2 10421111370  CAP, VALVE TOP 6 6
—36 12 2 105225-11350  STUD, SUPPORT 3 3
13 2 26776-100002_ LOCK NUT M10 3 3
14 2 22137-100000  WASHER 10 3 3
15 2 26216-080702  STUD M 8X70 6 6
16 16 2 26366-080002 NUT M 8 6 6
Q\@"‘O 17 2 121000-11050  TAPER PIN 4.5X10 11
61 18 2 23873-030000 PLUG PT3/8 2 2
. 19 2 121575-11670 __ COVER, SIDE 11
_ REFER T0 FIG.44 20 2 121450-11680  GASKET, COVER 1 1
' 21 2 26106-080302  BOLT M 8X30 2 2
2 2 26106-080302  BOLT M 8X30 2 2
23 2 23871-020000 PLUG PT1/4 11
24 2 *REF. 16= 2 GASKET, ZINC 2 2
25 2 *REF.16=3 PLUG, ZINC 22
% 2 *REF.16=4 GASKET 25 11
27 2 *REF.16=5 ZINC, ANTI-CORROSIVE 11
25 28 2 *REF. 20=10 STUD M 8X57 2 2
29 2 *REF. 20=11 NUT M8 2 2
30 2 *REF. 21=12 STUD M 8X80 2 2
24 31 2 *REF.21=13 SPRING WASHER 8 22
_ 27 2 2 *REF. 21=14 NUT M8 2 2
- 33 1 121550-11240  SHAFT W/PLUG, ARM 11
: /'3“%‘2] 26 36 1 121450-11260  SUPPROT A 11
/E‘fj__ 37 1 121450-11270  SUPPORT B > 2
REFER TO FIG.32 38 1 121550-11280 SPRING 2 2
39 1 121550-11290  WASHER 6 6
19 40 1 22242-000140  CIRCLIP 14-S 2 2
20 41 1 26921-080102 LOCK SCREW M 8X10 11
42 1 721450-11650  ARM ASSY, SUC. VALVE 33
—15 a 3 124060-11220  BUSH, ARM 3 3
46 2 101158-11230  ADJUSTER, CLEARANCE 3 3
47 2 26756-080002  LOCK NUT M 8 3 3
48 1 721450-11660  ARM ASSY, EXH. VALVE 3 3
50 3 124060-11220  BUSH, ARM 3 3
52 2 101158-11230  ADJUSTER, CLEARANCE 33
53 2 26756-080002 LOCK NUT M 8 3 3
54 1 121575-11421  CHAMBER W/PIN, FRONT 3 3
56 2 103338-11430 __ PIN 3 3
57 1 128695-11410  CHAMBER, REAR 3 3
58 1 121550-11451  GASKET, CHAMBER 6 6
59 1 128275-11490  PROTECTOR 33
60 1 128695-11500  COVER, PROTECTOR 3 3
61 1 101147-11900  RETAINER 3 3

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 Yoor1447 18.CYLINDER HEAD

. ‘A)=3HM35 D)=
Fig.18.CYLINDER HEAD (Byahaec (o
(C)=3HM35F (F)=
< .« v R REF. LEV. PARTS NO. DESCRIPTION QTY I R
) l 8 Y EINY R @ ® © ® ©® @
Fig. CYLINDER HEAD 1 1 721575-11702  HEAD ASSY, CYLINDER 1 A
: 3 2 10421111100  VALVE, SUCTION 3
4 2 10421111110 VALVE, EXHAUST 3
36 1314 35 34 5 2 12157511121 SPRING, VALVE 6
6 2 124060-11800  GUIDE, SUC. VALVE 3
7 2 124060-11810 ___ GUIDE, EXH. VALVE 3
8 2 10421111180  RETAINER, SPRING 6
9 2 27310-070001  COTTER 7 6
3 10 2 124950-11340  SEAL, VALVE STEM 6
1 2 104211-11370 _ CAP, VALVE TOP 6
12 2 10522511350  STUD, SUPPORT 3
13 2 26776-100002___ LOCK NUT M10 3
© 14 2 22137-100000  WASHER 10 3
15 2 26216-080702  STUD M 8X70 6
16 2 26366-080002_  NUT M8 6
17 2 121000-11050  TAPER PIN 4.5X10 1
18 2 23873-030000 PLUG PT3/8 2
19 2 121450-11670___COVER, SIDE 1
20 > 121450-11680  GASKER, COVER 1
21 2 26106-080122  BOLT M 8X12 2
22 2 26106-080162  BOLT M 8X16 2
) 2 23871020000  PLUG PT1/4 1
24 2 *REF. 20=10 STUD M 8X57 2
25 2 *REF. 20=11 NUT M8 2
26 2 *REF. 35=31 STUD M 8X90 2
27 2 *REF. 35=32 NUT M8 2
28 1 121550-11240  SHAFT W/PLUG, ARM 1
31 1 121450-11260  SUPPORT A 1
2 1 121450-11270  SUPPORT B 2
33 1 121550-11280 ___ SPRING 2
REFER To FIG.32 ) 1 121550-11290  WASHER 6
35 1 22242-000140  CIRCLIP 14-S 2
36 1 26921-080102  LOCK SCREW M 8X10 1
3 1 721450-11650  ARM ASSY, SUC. VALVE 3
39 3 124060-11220  BUSH, ARM 3
41 2 10115811230 ADJUSTER, CLEARANCE 3
42 2 26756-080002  LOCK NUT M 8 3
43 1 721450-11660  ARM ASSY, EXH. VALVE 3
45 3 124060-11220 _ BUSH, ARM 3
47 2 10115811230  ADJUSTER, CEARANCE 3
48 2 26756-080002  LOCK NUT M 8 3
49 1 121575-11421 __ CHAMBER W/PIN 3
51 2 10333811430  PIN 3
52 1 128695-11410  CHAMBER, REAR 3
53 1 121550-11451  GASKET, CHAMBER 6
54 1 128275-11490  PROTECTOR 3
55 1 128695-11500  COVER, PROTECTOR 3
56 1 101147-11900 __ RETAINER 3

Remarks

A)CYLINDER HEAD ASSY. OF MODEL 3HM35F
IS SUPPLIED AS MODEL 3HMB35F.
ALTHOUGH COMPONENT PARTS ARE PARTLY

DIFFERET, BUT INTERCHANGEABLE. .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR1447 YOoOoR1447 19.BONNET

. (A)=3HM35 (D)=
Fig.19.BONNET (B)=3HM35C ®)-=
(C)=3HM35F (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

A B (© O E F)

728670-11521 BONNET ASSY.
121550-11310 GASKET,BONNET
*REF. 8 DECOMPRESSION
124160-01751 CAP,OIL FEED
124160-11360 CAP NUT,BONNET
24311-000120 O-RING 1A P12.0
24321-000350 O-RING 1A G35.0

re 19 sowner

ol|v o o|ls wek
RlrRrRr[dMN R
Rrlow wr|k kR
Rrlow wer|k kR
Rrlow wer|k kR

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 Yoor1447 20.SUCTION SILENCER

. ‘A)=3HM35 D)=
Fig.20.SUCTION SILENCER B-stasc (o
(C)=3HM35F (F)=
. REF. LEV. PARTS NO. DESCRIPTION QTY I R
20 FavxgaL Y @ ® © © ® ©
Fig. SUCTION SILENCER 1 1 12477012500  SILENCER ASSY, SUC. 11 1
' 3 2 124770-12530  BRACKET, SILENCER 101 1
4 2 124770-12540  ELEMENT 11 1
5 1 121575-12700  MANIFOLD, SUCTION 1T 1 1
6 1 124450-11320 PLUG U7/8 101 1
7 1 124770-11770___ JOINT PT1/8 111
8 1 121551-12710  GASKET, MANIFOLD 11 1
9 1 26016-060142  BOLT M 6X14 3 3 3
10 1 121250-11550 _ STUD M 8X57 2 2 2
1 1 26366-080002  NUT M8 2 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 YOOR1447 21.EXHAUST MANIFOLD

. ‘A)=3HM35 D)=

Fig.21.EXHAUST MANIFOLD B-stasc o

(C)=3HM35F (F)=

'Y
- 2 l /\{ i'\.v:;j‘\-—}b F REF. LEV. PARTS NO. DESCRIPTION " ® (C? © o 5 I R
Fig. EXHAUST MANIFOLD 1 1 728670-13500  MANIFOLD ASSY, EXH. T 1
It 1 728670-13501  MANIFOLD ASSY, EXH. 11 F oA
(A=E00726)
3 2 12867013160  COVER, MANIFOLD T 1
4 2 128670-13180  GASKET, COVER 11
5 2 26013080252 BOLT M 8X25 6 &
5 2 124070-13300  ELBOW PT3/8 T 1
7 2 121575-49300  JOINT PT3/8 11
|71 2 23871030000  PLUG _ PT3/8 2 2 s
(A=E00726)

8 2 10420011920  COCK, DRAIN 11
9 1 124223-49750  CLAMP 13 11
10 1 23061-100500  PIPE 10X500 T 1
1 1 121550-13520  GASKET, MANIFOLD 11
12 1 26213-080802 STUD M 8X80 2 2
16 = 1 22217080000 SPRING WASHER 8 7 2
14 1 26706-080002 NUT M8 2 2
15 1 22217-080000 SPRING WASHER 8 4 a4
6 1 26115080802 BOLT M 8X80 1 a

Remarks

A) INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH JOINT(121575-
49300),SPACER(128370-13220) &

GASKET(128370-13230). (C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR1447 YOOR1447 22.MIXING ELBOW

. A)=3HM35 D)=
Fig.22.MIXING ELBOW B-stasc o
(C)=3HM35F (F=
2 2 S # :/ > 7 I}b?]‘: REF. LEV. PARTS NO. DESCRIPTION o o (C;?T‘ED) o o I R
Fig. MIXING ELBOW 1 1 128370-13200  GASKET T 1 1
| 1-1 1 128370-13230 GASKET 1 1 S
3HM35 (A=E00726)
3HM35C 1-1 3 4 2-1 2 1 128370-13530 ELBOW D50.8, MIXING 1 1 1
I 21 1 128370-13550 ELBOW D50.8, MIXING 1 1 S
(A=E00726)
3 1 22217-080000 SPRING WASHER 8 4 4 4
4 1 26115-080202 BOLT M 8X20 4 4 4

D
REFER T0 FIG.21 [y \
K
. Iz AP OLD
//,/ Vo~
D
3HM35F
D

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 YOOR1447 23.CAMSHAFT

. (A)=3HM35 (D)=
Fig.23.CAMSHAFT (B)=3HM35C ®)-=
(C)=3HM35F (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

A B (© O E F)

721500-14580 CAMSHAFT ASSY.
22512-070300 FEATHER KEY 7X30
121575-14090 CAM

129350-14100 GEAR,CAM
121000-14110 BOLT,CAMSHAFT
104200-14200 TAPPET
121550-14400 ROD,PUSH

HL AT b2
Fig. 2 3 CAMSHAFT

¥
\‘.3{?;\'\\1; REFER TO FIG17 & FIG 18

N

©olo No|lu sk
B G
olo r Rk kLR
olo r Rk kLR
olo r Rk kLR

REFER TO FIG.7

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 YOOR1447 24.CRANKSHAFT & FLYWHEEL

. A)=3HM35 D)=
Fig.24.CRANKSHAFT & FLYWHEEL (Bt aec o
(C)=3HM35F (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
= N = < — »n ® (€ (O B (F
. 2 4 7 < 7 %7 }\&7 7 { 2 ‘f v 1 1 728671-21700 CRANKSHAFT ASSY 1 1
Flg- CRANKSHAFT& FLYWHEEL 3 2 22312-080160 PARALLEL PIN 8X16 1 1
4 2 22512-070180 FEATHER KEY 7X18 1 1
. 5 2 22512-070180 FEATHER KEY 7X18 1 1
7 1 129350-21200 GEAR, CRANKSHAFT 1 1
Q 8 1 121450-21540 NUT M28 1 1
9 1 128670-21590 FLYWEEL W/RING GEAR 1 1
n X 10 12 1 2 105212-21600 GEAR, RING 1 1
12 1 121574-21500 BOLT, FLYWHEEL 5 5
13 1 128670-21650 V-PULLEY 1 1
14 1 26776-180002 LOCK NUT M18 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 YOoOoR1447 25.CRANKSHAFT & FLYWHEEL

. ‘A)=3HM35 D)=
Fig.25.CRANKSHAFT & FLYWHEEL (Bt aec o
(C)=3HM35F (F)=
. - REF. LEV. PARTS NO. DESCRIPTION QTY I R
25 950947 hN&T T KA —Ib @ ® © ©® ©® @
1 1 1 728671-21700 CRANKSHAFT ASSY 1
Flg. CRAN KSHAFT&FLYWHEEL 3 2 22312-080160 PARALLEL PIN 8X16 1
4 2 22512-070180 FEATHER KEY 7X18 1
9 5 2 22512-070180 FEATHER KEY 7X18 1
7 1 129350-21200 GEAR, CRANKSHAFT 1
8 1 121450-21540 NUT M28 1
11 X 10 12 9 1 128670-21590 FLYWHEEL W/RING GEAR 1
1 2 105212-21600 GEAR, RING 1
12 1 121574-21500 BOLT, FLYWHEEL 5
13 1 128695-21650 V-PULLEY 1
14 1 26776-180002 LOCK NUT M18 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 YOOR1447 26.PISTON

. (A)=3HM35 (D)=
Fig.26.PISTON (B)=3HM35C ®)-=
(C)=3HM35F (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

728671-22500 RING SET, PISTON
104200-22300 PIN, PISTON
172100-22400 CIRCLIP

[ ~ A ® () DO & ¢
. 2 t Z i\ / 128671-22090 PISTON W/RING ASSY
Fig. PISTON

o~ W
Plk N e
olw ww
olw ww
olw ww

X

X

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 YOOR1447 27.CONNECTING ROD

. (A)=3HM35 (D)=
Fig.27.CONNECTING ROD (B)=3HM35C ®)-=
(C)=3HM35F (F)=
. - . . REF. LEV. PARTS NO. DESCRIPTION QTY I R
27 aAx7r4>70Y KR @ ® © ® ©® @
; 721550-23100 ROD ASSY.,CONNECTING
Flg' CONNECTING ROD 124060-23100 BUSH,PISTON PIN

121550-23200 BOLT,CONNECTING ROD
721550-23600 BEARING ASSY., PIN
121550-23380 BEARING ASSY.,PIN

~oals we
P NINDN
W wlo W w
W wlo W w
W wlo W w

-3

1—+X2+

Remarks
A) FOR REPLACEMENT PARTS

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR1447 YOOR1447 28.LUB.OIL PUMP

. (A)=3HM35 (D)=
Fig.28.LUB.OIL PUMP (B)=3HM35C ®)-=
(C)=3HM35F (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
2 8 L'Od: > 121450-32021 GASKET,PUMP e e
H 1 - ,
-F'g‘ L-UB OIL pUMP 2 121575-32090 PUMP ASSY.,LUB.OIL

121450-32050 PARALLEL PIN 4X12
121450-32200 GEAR,PUMP

26106-060202 BOLT M6X20

P NN R R
w RN R R
w RN R R
w RN R R

VY

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447

Fig.29.LUB.OIL DIPSTICK

Fig.29'

Ky
LUB. OIL DIPSTICK

YOOR1447

REF.

29.LUB.OIL DIPSTICK

LEV. PARTS NO.

DESCRIPTION

(A)=3HM35 (D)=

(B)=3HM35C (E)=

(C)=3HM35F (F)=
QTY

1 128695-34800 DIPSTICK,LUB.OIL

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 yoor1447 30.LUB.OIL STRAINER

Fig.30.LUB.OIL STRAINER Aot .
(C)=3HM35F (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
_ LOX L —+ @ ® © O ©® @
Flg. LUB. OIL STRAINER 124450-35070 LOCK NUT PF1/4 1

121370-35080 CLAMP
121575-35090 PIPE ASSY.,OIL INLET

124550-35110 STRAINER,LUB.OIL
124450-35110 O-RING
26106-060142 BOLT M6X14

o ~No|lw N e
PN Rk R e
I G
I G
N

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 Yoor1447 31.L.O.PRESS.REGULATING VALVE

Fig.31.L.0.PRESS.REGULATING VALVE (Bt aec .
(C)=3HM35F (F)=
LO?‘ 3 ,7777,\“/ REF. LEV. PARTS NO. DESCRIPTION o o (C;?'T‘ED) o o I R
F'g-3l| L.0. PRESS. REGULATING VALVE 124085-35300  VALVE ASSY.
« . 121250-35320 SPRING

121250-35330 RETAINER,SPRING

121250-35340 SHIM
24190-100001 VALVE 5/16
124085-35350 LOCK NUT M20

~N o g|ls W

RN N R
I G
I G
I G

REFER TO FIG.30

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 YoorR1447 32.LUB.OIL LINES
. ‘A)=3HM35 D)=
Fig.32.LUB.OIL LINES B-stasc (o
(C)=3HM35F (F)=
. . REF. LEV. PARTS NO. DESCRIPTION QTY I R
LO/NA T ®w B () ® © @

Fig. 2 LUB. OIL LINES 1 1 124160-39140  BOLT(10),PIPE JOINT T 1 1

2 1 121575-39200 PIPE ASSY.,LUB.OIL 101 1

: 3 2 103288-39170  JOINT(8),PIPE 11 1

4 2 124450-39180  JOINT(8),PIPE 2 2 2

8 2 124160-39540  JOINT(10),PIPE 101 1

9 1 124450-39240  CLAMP,PIPE 11 1

10 1 124060-39451  SENDER,OIL PRESS. 101 1

REFER TO FIG.17 & 18 1 1 124550-59820 BOLT(8),PIPE JOINT 3 3 3

12 1 23414-080000  GASKET 8 6 6 6

13 1 23414-100000  GASKET 10 2 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 Yoor1447 33.COOLING SEA WATER PUMP

. A)=3HM35 D)=
Fig.33.COOLING SEA WATER PUMP (Bt aec o
(C)=3HM35F (F=
3 3 HA X q ;j‘\' > 7= REF. LEV. PARTS NO. DESCRIPTION o o (C;? T‘ED) o o I R

F'g' COOLING SEA WATER PUMP 1 1 121575-42000 SEA WATER PUMP ASSY 1 1 1
3 2 124223-42091 IMPELLER 1 1 1

4 2 721575-42500 SHAFT ASSY, PUMP 1 1 1

5 3 26347-080002 U-NUT M 8 1 1 1

6 3 124070-42420 WASHER 2 2 2

7 2 24107-062024 BEARING 2 2 2

REFER YO FIG.3 8 2 124223-42080 OIL SEAL TC13287 1 1 1

9 2 124223-42040 FEATHER KEY 1 1 1

10 2 124223-42070 WATER DRIP 1 1 1

11 2 22242-000150 CIRCLIP 15-S 1 1 1

12 2 22252-000350 CIRCLIP 35-H 1 1 1

13 2 121575-42150 COVER 1 1 1

14 2 124223-42110 GASKET 1 1 1

15 2 26554-040082 SCREW M 4X 8 6 6 6

16 2 121575-42120 COVER, BEARING 1 1 1

17 2 124070-42400 V-PULLEY 1 1 1

18 2 121575-49300 JOINT PT3/4 2 2 2

19 2 124323-42100 CAM 1 1 1

20 2 26554-040102 SCREW M 4X10 1 1 1

21 1 128270-42150 BRACKET, PUMP 1 1 1

22 1 104511-78780 V-BELT(M19INCH 1 1 1

23 1 26106-080122 BOLT M 8X12 2 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 YOOR1447 34.COOLING FRESH WATER PUMP

. ‘A)=3HM35 D)=
Fig.34.COOLING FRESH WATER PUMP (Bt aec o
(C)=3HM35F (F)=
on e REF. LEV. PARTS NO. DESCRIPTION QTY I R
: 3 A XA KT @ ® © ©® ©® @
Fig. COOLING FRESH WATER PUMP 1 1 12869542010  FRESH WATER PUMP 1
2 2 12100042051  GASKET, PUMP 1
3 2 121000-42100 BODY ASSY, PUMP 1
5 3 129350-42200 IMPELLER 1
6 3 121450-42240 SHAFT W/BEARING 1
7 3 121450-42260__ FLANGE, V-PULLEY 1
5 3 12145042310 MECHANICAL SEAL 1
0 3 23873.030000  PLUG PT3/8 1
10 2 728695-43500 BRACKET ASSY, PUMP 1
2 3 23871-020000  PLUG PT1/4 1
REFER T0 FI.40 13 3 23873-030000  PLUG PT3/8 1
u 2 26106-060322___ BOLT M 8X32 1
15 1 128695-42350  V-PULLEY 1
16 1 121450-44410  GASKET, BRACKET 1
w7 1 22217-060000 __ SPRING WASHER 6 4
5 1 26106-080902  BOLT M 8X 90 3
19 1 26106-060102  BOLT M 6X 10 4
20 1 26106-081102  BOLT M 8X110 1

REFER T0 FIG.40

10

o

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR1447 Yoor1447 35.COOLING FRESH WATER COOLER

. (A)=3HM35 (D)=
Fig.35.COOLING FRESH WATER COOLER (B)=3HM35C (E)=
(C)=3HM35F (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
. 35 t{x{ 7.._-3 »n ® (€ (O B (F

Fig. COOLING FRESH WATER COOLER L L 72869544502 COOLER ASSY 1
- 3 2 120345-13160 GASKET, COVER 1
4 2 128695-44050 COVER, SIDE 1
5 2 728690-44710 COVER ASSY 1
21 20 22 6 3 128690-49310 ELBOW 1
7 3 24311-000160 O-RING 1A P16.0 1
8 3 26554-050102 SCREW M 5X10 1
9 3 23414-050000 GASKET 5 1
10 2 128695-44070 GASKET, COVER 2
1 2 128695-44090 COCK PT1/8 1
12 2 123682-44200 GASKET, FILLER 1
13 2 123682-44190 FILLER, ASSY 1
14 3 123682-44210 CAP 1
15 3 123682-44220 CHAIN 1
16 2 128695-44400 PIPE ASSY, COOLER 1
17 2 124790-44470 PARALLEL PIN 4X12 2
18 2 128695-44480 COVER, COOLER 1
19 2 124160-49480 JOINT, PIPE 2
20 2 23414-170022 GASKET 17 1
21 2 23893-030002 PLUG PF3/8 1
22 2 24311-000700 O-RING 1A P70.0 2
23 2 26106-060142 BOLT M 6X14 4
24 2 26106-080202 BOLT M 8X20 6
25 2 26216-060202 STUD M 6X20 8
26 2 26366-060002 NUT M 8 8
27 2 120130-49350 COCK W/VALVE 1
28 1 124722-59050 CLAMP_9 1
29 1 124460-77680 CLAMP 1
30 1 23061-070300 PIPE 7X300 2
31 1 26106-080902 BOLT M 8X90 4
32 1 26216-080902 STUD M 8X90 2
33 1 26366-080002 NUT M 8 2
34 1 121550-13520 GASKET 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



